MERCRUISER [7.4L MIE [LH] GEM. W] GGM 454-8 19361957) < IRIMG HARMESS AMD ELECTRICAL COMPOMEMTS b w
Serial Mbr B ange: OFE20142 THRU 0K.333335 ()
Ref |Clazs|Part Description Qt Comment Footnote

2 815425/ SENDER ASSERMEBLY-0IL PRESSI|1

g 2 37293/ SEMDER ASSEMBLY-0IL PRESSI|OPT  [[DUAL STATION) 4
' T 2 3 972574 1| SENDER ASSEMBLYWATER TEI|1

@ 3 497344 1| SENDER ASSEMBLYWATER TEI[OPT | [DUAL STATIOM) 4
i@ 7 4 13 26996 LOCKMWAASHER [H#10] 2
N il 11 E3213| WUT [#10-32) 2
=1 g 22 205053 | BUSHIMG-REDUCER 1
: 7 22 29085 | ELB O [45 DEG.) 1
e a B05368T |BRACKET-MOUNTIMNG 1
= 9 aa B06950| BREAKER-CIRCUIT [50 AP 1
- 10 10 BR513| SCREW [#10-32 = 38 1M.] 2
11 13 26996 LOCKMWAASHER [H#10] 2
12 10 57583 | SCREW [HE-32 % 3/8 IN.) 2
f——u 13 23 96158 | S0LEMOID ASSEMBLY-STARTEF|1
= 14 10 B05564 | SCREW [1/4-20% 3/ 1IN ) 2
15 13 26992 |LOCKAWASHER [1./4 M) 2
3_@ 16 11 94330 MUT [1/4-20) 2
‘ 17 13 26996 | LOCKWASHER [#10) 2
18 11 E2219|MUT [10-32) 2
19 a5 97861 [INSULATOR-STARTER SOLENOI |1
20 B077E3T |BRACKET-MODULE 1
21 10 B0EE35| SCREW [H10-32 % 1/21M.) 2
22 8069617 4|MODULE ASSEMBLY-IGMITION C{1
'9'__% 23 10 B0EE26| SCREW [HB-3221/4 IN.) 2
14_? 24 B05443T |MODULE ASSEMBLY-KNOCK COT 1
25 10 B0EE27 | SCREW [HB-32 % 3/8 M) 2
":—9 | 1o- — g 26 2055447 |SENSOR-KMOCK 1
= 7 54 BOEG16|CLAMP 1
1 I : 28 10 47E51 | SCREW [FA16-14 X 1-1/21M.) 1
) - @ﬂ_ﬂ 29 13 32993 | LOCKMWASHER [7AEIN ) 1
a0 23 99299  SPACER 1




